INLET MANIFOLDS FOR DUCATI MONSTER 1000 2005

INLET MANIFOLDS for Ducati Monster 1000 2005
 
(1)  28240463A
THROTTLE BODY
 
(1)  28240463A
THROTTLE BODY
 
(1)  28240463A
THROTTLE BODY
 
(1)  28240463A
THROTTLE BODY
 
(2)  28440081A
THROTTLE VALVE POTENTIOMETER
 
(3)  74141801A
CLAMP 40-60 MM
 
(3)  74141801A
CLAMP 40-60 MM
 
(3)  74141801A
CLAMP 40-60 MM
 
(4)  80110271A
JOINT, AIR CLEANER
 
(4)  80110271A
JOINT, AIR CLEANER
 
(5)  74140041A
CLAMP (PACK OF 2)
 
(6)  74140411A
CLAMP R (PACK OF 10)
 
(6)  74140411A
CLAMP R (PACK OF 10)
 
(7)  59011541A
HOSE 7.5X14.5X200
 
(8)  28740241B
CLAMP CLICK 16.8MM (PACK OF 2)
 
(8)  28740241B
CLAMP CLICK 16.8MM (PACK OF 2)
 
(8)  28740241B
CLAMP CLICK 16.8MM (PACK OF 2)
 
(8)  28740241B
CLAMP CLICK 16.8MM (PACK OF 2)
 
(8)  28740241B
CLAMP CLICK 16.8MM (PACK OF 2)
 
(9)  74140401A
CLAMP M (PACK OF 2)
 
(10)  28040071A
INJECTOR
 
(10)  28040071A
INJECTOR
 
(11)  13720034A
INTAKE MANIFOLD
 
(12)  025070223
ALUMINIUM GASKET (PACK OF 10)
 
(13)  77650328A
SCREW TC M5X8 (PACK OF 10)
 
(14)  74140671A
CLAMP 68
 
(15)  74810391A
NUT M8 (PACK OF 10)
 
(16)  59011041A
PIPE
 
(17)  59011621A
HOSE, DELIVERY
 
(18)  59010841A
PIPE
 
(19)  83010912A
HOLDER, RECTIFIER
 
(20)  77250331A
SCREW TEF M6X25 (PACK OF 10)
 
(21)  28340031A
REGULATOR, PRESSURE
 
(22)  735033449
CIRCLIP (PACK OF 10)
 
(23)  88640221A
O-RING (PACK OF 2)
 
(24)  88640211A
O-RING (PACK OF 10)
 
(25)  033503465
HEX. NUT
 
(26)  706205212
SCREW M5X12 (PACK OF 10)
 
(27)  82712411A
PLATE, REGULATOR FITTING
 
(28)  77150192B
SCREW TCEI M4X12 (PACK OF 10)
Part number Description
# 1
28240461A
28240463A
THROTTLE BODY
# 2
28440081A
THROTTLE VALVE POTENTIOMETER
# 3
74140421A
74141801A
CLAMP 40-60 MM
# 4
80110271A
JOINT, AIR CLEANER
# 5
74140041A
CLAMP (PACK OF 2)
# 6
74140411A
CLAMP R (PACK OF 10)
# 7
59011541A
HOSE 7.5X14.5X200
# 8
28740241B
CLAMP CLICK 16.8MM (PACK OF 2)
# 9
74140401A
CLAMP M (PACK OF 2)
# 10
28040071A
INJECTOR
# 11
13720033A
13720034A
INTAKE MANIFOLD
# 12
025070223
ALUMINIUM GASKET (PACK OF 10)
# 13
77650322A
77650328A
SCREW TC M5X8 (PACK OF 10)
# 14
74140671A
CLAMP 68
# 15
74840341A
74810391A
NUT M8 (PACK OF 10)
# 16
59011041A
PIPE
# 17
59011621A
HOSE, DELIVERY
# 18
59010841A
PIPE
# 19
83010912A
HOLDER, RECTIFIER
# 20
800062729
77250331A
SCREW TEF M6X25 (PACK OF 10)
# 21
28340031A
REGULATOR, PRESSURE
# 22
735033449
CIRCLIP (PACK OF 10)
# 23
88640221A
O-RING (PACK OF 2)
# 24
88640211A
O-RING (PACK OF 10)
# 25
033503465
HEX. NUT Contact
# 26
706205212
SCREW M5X12 (PACK OF 10)
# 27
82712411A
PLATE, REGULATOR FITTING Contact
# 28
77150192B
SCREW TCEI M4X12 (PACK OF 10)
Here are all the parts relating to the INLET MANIFOLDS of your 2005 Monster 1000. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...